

## TEST CERTIFICATE

DATE SUBMITTED: 25-MARCH-2013  
DATE ISSUED: 02-APRIL-2013  
REPORT NO: 22811-1  
COMPANY ORDER NUMBER: 156299

CUSTOMER CONTACT NAME: SALLY BENNETT  
TEL: 0161 872 1444  
FAX: 0161 872 8002

COMPANY: FRANK PRESTON TEXTILES  
NO. 4 CENTREPOINT  
MARSHALL STEVENS WAY  
WESTINGHOUSE  
TRAFFORD PARK  
MANCHESTER  
M17 1PP

CUSTOMER SAMPLE DESCRIPTION

FIBRE COMPOSITION: Not Stated  
SAMPLE COLOUR: Black  
SAMPLE ARTICLE DESCRIPTION: P1085 Black NPFR 152cm Batch P16877  
FABRIC CUSTOMER: Not Stated  
FABRIC SUPPLIER: Frank Preston Textiles

## FIRE TEST REQUESTED:

(Confidential Report)

BS 5852: 1979 Part 1 ignition sources 0 & 1 in accordance with Schedule 4 Pt 2 & Schedule 5 Part 3 (cigarette & match test for invisible parts of covers) of The Statutory Instruments 1988 No. 1324 Consumer Protection The Furniture & Furnishings (Fire) (Safety) Regulations 1988 & Amendment No. 2358 1989

## LAUNDERING PROCEDURE:

No pre-treatment requirement as requested by the customer.

## CONDITIONING PRIOR TO TESTING:

The sample was conditioned immediately before the test for @ least 72 h in indoor ambient conditions and then for @ least 16 h at 20 +/- 5 °C and 50 +/- 20 % r h

Authorised signatures:

Signed:  v

Zeb Alam  
Technical Manager